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UT RIS & m%BSRFE R R (The following sample(s) was/were submitted and identified by the applicant
as) :
EERE (Sample Submitted By) :  KIYOMINE METAL INDUSTRY CO., LTD.

Hm& T (Sample Name) :  COPPER

i mELSR (Style/ltem No.) : KA1025

W4 H (Sample Receiving Date) : 15-Apr-2024

Rz BARE (Testing Period) : 15-Apr-2024 to 22-Apr-2024

TR (Test Requested) RIEZBIEE - £2RoHSIES2011/65/EU Annex AT - 85 - 7k -~ /NEBEK -

(As specified by client, with reference to RoHS Directive 2011/65/EU Annex ||
to determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted
sample(s).)

B4R (Test Results) : #E2B T —HE (Please refer to following pages.)
#&  #(Conclusion) i RIBEFFRRENER - B - #5  R - NMERREERTSRoHS 2011/65/EU

Annex IZBR1EZSK - (Based on the performed tests on submitted sample(s),
the test results of Cadmium, Lead, Mercury, Cr(VI) comply with the limits as set
by RoHS Directive 2011/65/EU Annex Il.)

Troy Chand / Departient Malager S y,
Signed for and on behalf oRAwits

SGS TAIWAN LTD. {p 5
Chemical Laboratory - Taipei PIN CODE: 56A70D51
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ARG (Test Part Description)
No.l .  #iea=%&E (COPPER COLORED METAL)

4R (Test Results)

AISIER REAE B MDL &R FR{E
(Test Items) (Method) (Unit) (Result)| (Limit)
No.1
#% (Cd) (Cadmium (Cd)) 22|EC 62321-5: 2013 - LIRFEREEEE | mg/kg 2 n.d. 100

BHEE DT - (With reference to IEC
62321-5: 2013, analysis was performed

by ICP-OES.)
#4 (Pb) (Lead (Pb)) £%|EC 62321-5:2013 - DIREMTEE | mg/kg 2 26.6 1000

BELREBENHT - (With reference to IEC
62321-5: 2013, analysis was performed
by ICP-OES.)

7 (Hg) (Mercury (Hg)) £2|EC 62321-4: 2013+ AMD1: 2017 - | mg/kg 2 n.d. 1000
PIRCFERE S BIR H R B4 - (With
reference to I[EC 62321-4: 2013+ AMD1:
2017, analysis was performed by ICP-

OES)
7NB#% (Hexavalent Chromium) Cr(VI) [2%IEC 62321-7-1: 2015 - BIRSME-TIR | ug/ecm2| 0.1 n.d. -
(#2) KA HHEET AT - (With reference to

[EC 62321-7-1: 2015, analysis was
performed by UV-VIS.)
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it (Note) :

1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm

2. MDL = Method Detection Limit (77158 #ER{E)

3. n.d. = Not Detected (FKigH) ; /MiMDL / Less than MDL

4. "-" = Not Regulated (f&#R1&1E)

5. (#2) =
a. ENEBIBERAMR0.13 uyg/cm? - BREMERBE2A/NER - (The sample is positive for Cr(Vl) if the Cr(VI)
concentration is greater than 0.13 ug/cm?2. The sample coating is considered to contain Cr(Vl).)
b. EREBRER/Nd. (BE/NR0.10 pg/cm?) - FREBAZNESE - (The sample is negative for Cr(VI) if Cr(VI) is
n.d. (concentration less than 0.10 pg/cm?). The coating is considered a non-Cr(VI) based coating)
c. ENERERNTR 010 R 013 uyg/cm? ¥ - MERTEREEERB/NER - (The result between 0.10 pg/cm? and
0.13 pg/cm? is considered to be inconclusive - unavoidable coating variations may influence the determination.)

6. BRIEX AR - 28RILAC-G8:09/2019 - IRARBE _t(w=0)sWRRIETRHSWHE ; RIBLHRA - FEUERZH
E G LRI & REAPREMELE - (Unless otherwise stated , the decision rule for conformity reporting is based on
Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019. According to this rule, the
judgement of conformity is based on the comparing test results with limits.)
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EEEREE / Analytical flow chart of heavy metal

RBUTHRBEZIGE  EmET2ER - (NESRUESERN )
These samples were dissolved totally by pre-conditioning method according to below flow chart.

( Cr®* test method excluded )

r BUE - 2M##%m / Cutting ~ Preparation |
2
L BlEtxmE S / Sample measurement |
’ | AMmSE Crv)
& #: Pb/#F Cd/& Hg 7 v
FFE£E / Non-metal g
PR B T B8R | | [ #m/ven |
Acid digestion with microwave / hot plate ABS / PC/PVC I R{t#15/Others v
" ¥ v 47k 380 / Boiling
Dﬂ;%i{i}@ﬁﬁb/ %{E/OB;MO‘;CF water extraction
ﬁ;ﬁ 1l 1 1SSO v14n C ) igestin
| 838 / Filtration | aitrsmIGHon 2t 150~ 160°C. 7
| v v BANEBWILR /
v v {%e}(l):"?ﬁ@‘[:tgg;}tﬁ T Cool, filter digestate
7] esting a eparating to ge i
| A& / Solution | | 538 / Residue | 60“8_by_ ° agueousgphage through filter
ultrasonication +
v . |
1) ®BRYE / Alkali fusi y D&é\jﬁé@ﬁ?ﬁ@f/
X miy ali fusion 5 : iphenyl-
#8% pH/ pH adjustment ;
2) EEERER/HCl to dissolve | L p¢ it | g ol
l A ERERE / Add diphenyl- +
carbazide for color development INC2]S = F s e
PURE AR SRR GIE B AT/ v # BIRSAERE
Analysis was performed by ICP-OES IS T S - BRESE 540 nm FYRWE /
¥ TR 540 nm BIRIE / bk
244 / Data | Measure the absorbance at o
540 nm by UV-Vis 540 o EV K yls
spectrophotometer spediraphctometer
Y | mm jData ]
| 23 / Data |
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* A PMAEFERT - AIRTSERERZ &R/ *
(The tested sample / part is marked by an arrow if it's shown on the photo.)
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** 3{E4ER (End of Report) **

This document is issued by the Company subject to its General Conditions of Senvice printed overleaf, available on request or accessible at https:/Awww.sgs.com.tw/terms-of-service

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com.tw/terms-of-service. Attention is drawn to the limitation of

liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its
intervention only and within the limits of client's instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise

stated the results shown in this test report refer only to the sample(s) tested.
_ pep— FE P ARRH It EEEE RS 255 t+886(02)2299 3939  f+886(02)2299 3237
SGS Taiwan Ltd. &@BBNRIEDERAT | 25 wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan
I

Member of the SGS Group



